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SNOWBLOWER P-8623(cont'd)
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PART #

140-00911
125-0715
110-04182
Std.
110-05491
8112
140-01861
Std.
8219

Std.

8220
8251

Std.
110-05321
140-10751
11015052
Std.
8004
8202
9225-1
110-15051
Std.
110-15091
6466
110-0563

Std

Std.
150-01491
8184
8009

Std.
UCFLD207-20
110-03151
190-01441
26A80
59-80
120-03271
150-00381
9287

Std.
110-01211
110-01232
110-01221
9473

Std.

1732,
Std.
Std.
Std.
346-44500
Std.
8125
110-11671

DESCRIPTION QTy
Reversible scraper blade 3/8" X 4" X 78%" 1g...c.cviiiiiin i 1
Plow bolt 7/16" NC x 132" Ig+ nut & lock washer ................ccoccoiiiiiinionineeennn, 8
Sprocket @ 00N ..o e 1
Hexagonal socket set screw 3/8" NC x 3/8" 19 (2) ... oiiii e 2
Skid shoe (right Side) ... ...ooveiii i 1
e T+ I PP 2
SKid SNOES I0CK ..vvveeiiiiinsiteee e cee et rrn st e e e e s e rn e e e e e e e e ne e e 2
Bolt 5/8" NC x 5" Ig+ nylon locknut .........coooociiiii e 2
SLOrage SUPPOIT ..o e e e 1
Bolt 12" NCx 1" Ig + ook Washer .....ccceiivniiiiniii i e 8
StOrage SUPPOT BIM ..vvuriireermne o coooimi e i i e e e e e e e e r e 1
LT Tl T U 1
Hitch pin clip 5/32" e e e 3
Adjustment plate for gear box + 4 nuts 1/2" NG ..o 1
3-pOINts SIHE DA .. .iiiii et e 2
Right IoW er RItCh ... e e 1
Bolt 5/8" NC x5 1/2" Ig+ nylonlocknut ..........cc.ooiiinii 2
Pin cat@gory 1 & 2 ... .ottt e e e e 2
[ IO T T < 10 T TP 1
P.T.O. 8haft TBO ....iiiiiiiiii it eee ittt seerarasrernn s s e e aeneee seeeeee s e e ermm s eeennaeaeibssaans opt.
W= 01T = ol g1 o PP 1
Bolt 1" NCx 3" Ig + nylon locknut ... 1
UPPEr MIECH (o e 1
Splined adaptor 1%4" - 19 splines (welded)...............cccoiiiiinn e 1
Auger drive shaft2é 7/16" Ig overall {includes no. 23 and 27) ............ooeeiiniiinienins 1
Bolt 5/8" NCx 2 1/4" Ig + nylon locknut ..., 2
Bolt 1/4" NCx 2" Ig grade 5 + nylon locknut .........ccoooovveeiiiiiiiii 1
Bushing %" i.d. x 7/8" 0.d. x %" Ig (welded) ...........ccoooiiiiiiiiiiiin e 2
Sprocket #80 + shearplate (includes no. 29) ... 1
Brass bushing 1%4" L.d. x 116" 0.d. x 1 3/18" g oo, 2
Grease fitting %4"-28 straight ... 12
Bearing 1%4" + flange & 2 grease fitting (straight) .................coo i, 5
Skid shoe {left Side) .......cveeeriiiii e 1
Chain # 80 X 77" Ig {77 lINKS) ceevvee e e s 1
Connecting K B0 .. ..o e e err e e e 1
Offset INK #80 ... oo iiieiiie e et e e e e 1
[ T - 1 gy 1
Bl ClEVIS PIN oo it e e e e e e 1
Idler sprocket 80 L. i e e 2
R B - o O S 2
1 =T O PP 1
Threaded rod for idler adjustment + nut 7/18" NC ..., 1
Threaded tube for idler adjustment ..........coooomiii 1
COMPIESSION SPIING .ee it ireeretiiarrrrrress e oomee e e e e bbb e s e eee s 1
Bolt 3/4" NC x 2 1/2" Ig + nylon locknut .....ccocevniiii 2
0 1 =11 T [ U 1
Bolt 7/16" NCx 1" Ig + nylon Iocknut ........coccrviiiiiiiii e 5
Bolt 7/18" NC x 1%4" Ig + nylonlocknut ... 20
Flat Washer BB i e e e e 1
Nylon locknut 5/8" NC thin ... e 1
RO Pin 5/16" X 2" 1g 1eeeeieeiiiiemmnn s eceem e e s 4
RUBDEr TASEENET ... ittt e 1
Chain gUArd COVEI ... ..ot e e et s e a e e 1



SNOWBLOWER P-862%(cont'd)
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PART #

130-02001

Std.

8018

Std.

8146
8145
8112

Std.
140-00881
110-01111
Std.

Std.
110-01341
Std.
120-00731
Std.
110-12421
FD207
UC207-20
8185
(1o =i 2¢%i

o =] 2T

8144

8021
110-01882
Std.
130-06291
8149
8030

Std.

8135
190-01301
8186
8136

Std.

Std.
130-08161
Std.

Std.

Std.
130-08151
Std.
DXV50
9405x8x8
190-00421
140-09571
Std.
140-10571
110-15291
Std.

Std.
140-10871
Std.

DESCRIPTION QTY
Inside guard {welded} ........ccooiiii 1
Bolt 3/8" NC x 1" ig + nylon locknut & flat washer .......ocovviiiiviiiiinic e 4
Inside guard (Do) ..o e e e e e 1
2 hairpin cotter B/32" X 2" {fl oot e e e e opt.
Chute adjusting U ...iiiiie i i i e s e st r st s e s s s s e e r e opt.
Chute adjusting rod ..o e e e e e ey opt.
[0 To] o 11 RS TP OPPR PP opt.
Nylon IocknUt B/ 16" .. e e eans opt.
HOSES MOUNLING PIALE vvuvivitvieitiirn s v are s arenstrre s arrs st eararresare s arassarasssssrnienesrnrinns opt.
MoUNting SUPPOTE PlAte ... .vieiiiiii i it et et e e et aea e opt.
COttEr PIN 178" X T it s e e e e e opt.
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer .........coiovivviiiiiiiiieiiie i, 2
Retaining BraCket .. ...ovviiiiiir e e rer irrra e trr et r e s s s s ra s r s a ey 1
Bolt 7/16" NC x 3"Ig + nylon locknut ... e ir s s e s raa s rre e een 2
0 o 1 - R opt.
Grease fitting 1/4" - 2B 90 deg. ..o e e 2
Hinged P.T.O0. shroud ... e et e 1
Flange for 2 grease filling ocvv e ooeiorirari i i ire st rrs s e e s e rra s sare e s sans 5
Baaring T /A ot e e e et r e e 5
SProcket BOAZD T 1 A B it i er e e e e 1
Lower auger P-BB 2= X e e 1
Upper auger P-862 ol SRS U OO O USRS U URRPUR 1
Sprocket BOA B0 T T B . e i e e et s e e e 1
Sprocket BOA S T T B . i e s et e et e et ene e et ee s saanaans 1
Impeller 28" @ 4 blades ... s s e 1
Impeller cap screw 5/8" NC x 1 1/2" Ig (ass. with lock-tite 242} + lock washer ........ 1
Support plate for relief Valve ....icvviiiveiiii i i e e opt.
U-shaped UHMW £ 14" i d. ..o v rr s s e e e rees 1
Square key 3/8" X 3/8" X B Ig i e e 4]
Bolt 7/16" NC x 1" Ig + nylonlocknut ... s e 4
Drive chain guard (UPPer AUgETr} .....iciiiiiiiiiiiiiie e et cra e a e v v ve e rann v g e eman 1
Chain #60 X B3 3/4" 10 ciiiivi e e s e e e e r e 1
Idler sprocket #B0 .....iviciiiir i e e e e eans 1
Idler for upper auger (hole %2") + 2 nuts 1/27" NC i e 1
Bolt 1/2" NC x 3% " Ig + nylon locknut & flat washer ... s 1
Bolt 3/8" NC x 1" Ig + lock washer {4) ..o e i 4
T - o O 1
Bolt 7/18" NC x 1 1/4" Ig + nylon focknut + flat washer ...........ccoiiiiiinnn 2
Bolt 1/4" NC x 3/4™ Ig + lock washer ... i e 1
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer ........cc.cceeeiiiciiiciiein e 4
L0741y ToY e G- TN o7 o 1o | AR PP 1
Hydraulic orbit Motor ... e opt.
Bolt 5/16" NC x 2 1/2" Ig + nylon locknut {2} ....coeiiiiiic s rerne opt.
Relief Valve ... i opt.
Fitting 90 deg. swivel (2) ... e e e e opt.
Hose 3/8" x 16" Ig + 2 fittings BUTO8 {2) ...ioviiiiiiiriiiveirirre s ens rarna s e rnes opt.
Spacer 1/8" x 1" x 3 1/4" Ig for "Orbit” MotOr .vivieriiiiierrir s eean 2
Bolt 1/4" NC x 1 1/4" Ig + nylon Iocknut .......cccciiiiiiiiiiii i i i e e neas 2
[ 1 Tod g o 1= - O NPT PTUPPRN 3
[ LT =TT o) o) o 1
Bolt 5/8" NC x 4 1/2" Ig + nylon Iocknut .........ooiriii i v ran e e e 2
Bolt1/2" NC x 1T 1/2" lg + nylon loCknUL ..........coiriiiiie e e cre e e e 2
Brace 3/8" X 1 1/2" X 32 1/18" Ig «oiriiiiii e e s e e e en s sr e ra e 1

Bolt 7/16" NC x 1 1/2" Ig + thf)'iway IOCKNUTL v s 12




